
Ce
nt

ra
l S

ta
te

s W
at

er
 E

nv
iro

nm
en

t A
ss

oc
ia

tio
n

38
09

 S
he

na
nd

oa
h 

Dr
. C

ry
sta

l L
ak

e, 
IL

 6
00

12
AD

DR
ES

S 
SE

RV
IC

E 
RE

QU
ES

TE
D

The Offi cial Magazine of the Central States Water Environment Association, Inc.

8th ANNUAL
MIDWEST WATER INDUSTRY EXPO

Winter 2012www.cswea.org • Wisconsin • Illinois • Minnesota

PROFILE: 
City of Virginia, Minnesota

K alahari Resort & Convention Center
Wisconsin Dells, WI  –  February 5-6, 2013

http://www.cswea.org


LARGE-SCALE DISINFECTION

Here’s the TrojanUVSigna™. It’s ideal for those municipalities  
wanting to upgrade their wastewater disinfection system  
or convert from chlorine. The system provides high UV 
[...]
affordable, and encourage attendance at 

both the Leadership Academy on Monday 
and the Education Seminar on Tuesday, 
which we believe will serve our members 
well by allowing some of their younger 
staff to attend both this program and one 
of the best technical one-day seminars in 
the country, at a reasonable rate. Keep 
an eye open for the early registration 
announcement in February.

Senior members are encouraged to 
challenge the younger staff to attend this 

LEADERSHIP 
ACADEMY

CENTRAL STATES

ANNUAL4th

25www.cswea.org Click HERE to return to Table of Contents Winter 2012 | CSWEA

http://www.cswea.org


event. The program has seen growth over 
the fi rst few years, and we are anticipating 
additional growth for 2013. As indicated 
previously, the retiring Baby Boomer 
generation needs to develop a trusting 
relationship with the Generation X, Y, and 
Z young professionals. We rely on both 
young professional and senior members 
to show an initiative for this program, oth-
erwise it will not be a continued success.

The conference has been attended by 
young professionals in consulting services, 
municipalities, manufacturers, and con-
tractors. Here are a few comments from 
young professionals who attended a past 
Leadership Academy: 

“The CSWEA YP Leadership Academy 
was a phenomenal learning and net-
working experience. It was great to hear 
advice and the experience of environ-
mental leaders (CEOs and directors) in 
the Midwest. I had fun, gained invaluable 
advice and met a bunch of other young 
professionals that I will continue to net-
work with throughout my career.” Trevor 
Ghylin, PE, CH2M Hill.

“The environment is a passion of mine, 
and after the conference I realized this 
was the perfect industry for me to make 
a difference in. The people involved with 
CSWEA and their YP program are very 
knowledgeable, but more importantly they 
are all eager to extend a hand and share 
their knowledge. I wasn’t too sure what to 
expect going into it, but the YP Leadership 
Academy surpassed my expectations in 
information and awareness of the need 
for young people in our profession.” Andy 
Pakosta, Glenbard Wastewater Authority.

“The YP Leadership Academy was a 
great way for me as a young professional 
to get to know some of my peers as well 
as get some valuable career advice from 
more experienced professionals. Attend-
ing the YP Leadership Academy was a 
great way to start getting involved in 
CSWEA, and was very helpful in provid-
ing some guidance for my career in the 
water/wastewater industry.” Mike Holland, 
Trotter & Associates. 

If you wish to suggest a topic or 
presentation and/or would like to suggest 
a speaker for the Leadership Academy, 
please contact me via email: elynne@
donohue-associates.com. We are actively 
seeking presenters and suggestions to 
make this program valuable for our mem-
bers. We hope to see a great turnout on 
April 1, 2013.

SAVE THE DATE
4th Annual Leadership 

Academy and 18th Annual 
Education Seminar

April 1-2, 2013
Monona Terrace, Madison, WI

Central States 4th Annual Leadership Academy

26 www.cswea.orgClick HERE to return to Table of ContentsCSWEA | Winter 2012

http://www.cswea.org
http://www.forceflow.com/hypo
http://www.greeley-hansen.com


http://www.craneengineering.net


28 www.cswea.orgClick HERE to return to Table of ContentsCSWEA | Winter 2012

http://www.cswea.org
mailto:PERSLaMont@aol.com
http://www.symbiontonline.com
http://www.amwell-inc.com/duramax


Dr. Mohammad Abu-Orf AECOM North American Biosolids 
Practice Leader (Philadelphia, PA)

Biosolids management planning, 
processing and use

Mr. Peter Cairney MaxWest Environmental Solutions, Inc. 
(Orlando, FL)

Biosolids gasifi cation: experience at the 
Sanford, FL full-scale facility

Mr. Royce Hammitt Des Moines Metropolitan Wastewater 
Reclamation Authority (Des Moines, IA)

Anaerobic co-digestion implementation/
management

Mr. Jay Kemp
Mr. Dan Lynch

AECOM (Madison, WI)
City of Janesville, WI (retired) 

Co-digestion and compressed 
biomethane for vehicle fuel

Mr. Dana Kolpin US Geological Survey (Iowa City, IA) Contaminants of emerging concern: 
occurrence, fate, and effects related to 
biosolid applications

Dr. Krishna Pagilla Illinois Institute of Technology 
(Chicago, IL)

Recent research results on anaerobic 
digester foaming and prevention

Dr. Dick Wolkowski Extension Soil Scientist, Emritus,
University of Wisconsin (Madison, WI)

Unintended consequences – avoiding 
nutrient over-application when using 
biosolids on the farm

SPEAKER COMPANY TOPICS

Mark your calendars and budget for the CSWEA 18th Annual Education Seminar to be held on April 2, 2013 at Monona Terrace in 
Madison, WI. An exciting program focused on biosolids management and processing has been developed. This is an excellent, affordable 
event to learn about issues and technical advances from national and local experts. In addition, attendees will earn approximately seven 
(7) professional development hours (PDHs) for professional engineers and operator’s license requirements. Early registration will open by 
February, and the registration cost will be $195 for full registration, and $25 for students. Speakers and topics include the following:

MARK YOUR CALENDARS for the CSWEA Education Seminar

N57 W6316 Center Street
Cedarburg, WI 53012

P:  (262) 241-1199
F:  (262) 241-4997
E:  info@mulcahyshaw.com

MulcahyShaw.com

M S W

MSW_Ad_42pX19p6_tilt.indd   1 11/29/11   2:23 PM

PROCESS EQUIPMENT & INSTRUMENTATION REPRESENTATIVES

29www.cswea.org Click HERE to return to Table of Contents Winter 2012 | CSWEA

http://www.cswea.org
http://www.mulcahyshaw.com
mailto:info@mulcahyshaw.com


Toll Free 800.728.7805    
HRGreen.com

California | Illinois | Iowa  
 Missouri | Minnesota
South Dakota | Texas  

design + construct + own + operate

Clean water is 
everybody’s business.

We tackle wastewater challenges with 

a careful business approach. We are 

accountable to help our clients achieve 

viability, sustainability and success.

Building a Better World  
for All of UsTM

Providing a full range of consulting services!

800.325.2055  •  www.sehinc.com

ENGINEERS  |  ARCHITECTS  |  PLANNERS  |  SCIENTISTS

Manufacturer representatives for Water and Wastewater Treatment 
Equipment. We offer sales, design assistance and troubleshooting for:

5400 Newport Drive, Suite 10, Rolling Meadows, IL 60008
Phone: 847-392-0990   Fax: 847-392-1095

Web Site: www.LAI-Ltd.com

LAI, Ltd.
American R/D
APCO/DeZurik
Ashbrook Simon Hartley (Process)
Bioprocess H2O
BIOREM Odor Control
Blue Water Technologies
Centrisys Centrifuges
Charter Machine Company
Dakota Pump
DeZurik 
Entex Technologies
Fenton Environmental Tech
Flowserve Pump
Fluid Dynamics
Fontaine
Foxboro
Fusion/United Tank
Headwork’s USA
Hilton Valve, Inc.
HSi
Hydro International - CSO
JDV Equipment Corporation
JOWA/ Consilium
Kaeser Blowers
Lakeside Equipment Corp.
Latanick Equipment

Mass Transfer Systems
MFG Water Treatment Prod.
Mine Safety Appliance (MSA)
Moyno Pump
M2T Technologies
OCV Control Valves
Pall Corporation
PeriFlo
Poly Processing
Process Solutions Inc
Pulsafeeder
Purafil
Red Valve Company
Roberts Filter Group
Rodney Hunt
Rotork Actuators
RPS Engineering
Sanitaire (Xylem Brand)
Sanitherm
Shand & Jurs Biogas
Tideflex Technologies
Trumbull Industries
Walker Process Equipment
Wedeco UV (Xylem Brand)
Wemco Pump

30 www.cswea.orgClick HERE to return to Table of ContentsCSWEA | Winter 2012

http://www.sehinc.com
http://www.LAI-Ltd.com
http://www.cswea.org
http://www.hrgreen.com


By Ron Johnson and John Pullia

The City of Virginia, Minnesota is histori-
cally known for its mining and logging 
industry. Iron ore initially drew settlers to 
the area in the 1890s and the lumber 
business grew to its height in the 1920s 
when the population was nearly double 
today’s 8,900 people. At one time Vir-
ginia had both the largest White Pine Mill 
in the world and the biggest ore produc-
ing mine (Mesaba Mountain) in the world. 
The area attracted celebrities such as 
Mae West, Roy Rogers, and WC Fields to 
perform in what is now the Lyric Center, 
a national landmark building. Along 
with this fl ourishing town, came the need 
to protect human health and the local 
waters. In 1914, Virginia built a second-
ary wastewater treatment facility (WWTF), 
a trickling fi lter – the second secondary 
treatment facility constructed in the state. 

While the population declined after 
the last logs were milled in 1929, Virginia 

continued to be a leader in protecting 
its waterways with advanced waste-
water treatment. In the 1970s, the city 
completed a signifi cant upgrade to the 
trickling fi lter system to meet effl uent limits 
of 5 mg/L BOD, 5 mg/L TSS, and 1 mg/L 
total phosphorus; limits more stringent 
than many facilities see today in Minne-
sota. This upgrade, designed by Banister, 
Short, Elliott, Hendrickson and Associates, 
was a secondary activated sludge system 
with phosphorus removal and chemi-
cal stabilization of the solids. The initial 
design used lime for phosphorus removal 
in the primary clarifi ers, followed by a 
recarbonation step to reduce the pH prior 
to secondary treatment. The phosphorus 
removal process was later revised to add 
alum prior to the secondary clarifi ers. The 
1970s facility also had dual media fi lters 
to ensure the city met the stringent effl uent 
limits.  Anaerobic digestion improvements 

were also included in other upgrades.
In the 1980s, the receiving water was 

reclassifi ed from Class 2 to 7, and the 
effl uent limits were modifi ed to 15 mg/L 
BOD, 25 mg/L TSS, with no change in 
the total phosphorus limit of 1 mg/L. 
The city continued to meet or discharge 
below these limits. With little growth in 
the area, the city did not have the pres-
sure to upgrade the WWTF facilities for 
capacity reasons and was able to repair 
and replace equipment for many years 
until it was clear it was time for improve-
ments. The plant superintendent, Michael 
Appelwick, worked with the city council 
and staff beginning in 2005 to prepare 
for rate increases to fund improvements. 
Along with the need to upgrade aging 
facilities was the need to meet proposed 
mercury effl uent limits. The City of Virginia 
rose to this challenge, and was the fi rst 
WWTF in the state to receive a TMDL 

City of Virginia- 
A Legacy for Minnesota Water Protection

PLANT PROFILE

31www.cswea.org Click HERE to return to Table of Contents Winter 2012 | CSWEA

http://www.cswea.org


PLANT PROFILE

grant for mercury removal and to accept 
their NPDES permit mercury limit without 
requesting a variance. 

A facility plan was completed in 2009 
by Short Elliott Hendrickson, Inc. (SEH) 
and the improvements recommended in 
the facility plan are under construction by 
Rice Lake Construction today, with sub-
stantial completion scheduled for March 
2013. The improved plant is designed 
to meet 15 mg/L BOD, 25 mg/L TSS, 
1 mg/L total phosphorus, and 1.8 ng/L 
mercury with a 4.3 mgd treatment capac-
ity. The facilities are planned to handle 
lower phosphorus limits.

The improvements to the facility 

touch on each treatment unit from the 
headworks to disinfection, and include 
sludge handling. With the last signifi cant 
wastewater treatment upgrade occurring 
in 1987 (over 25 years ago), a large 
portion of the $15-million improvement 
project addresses aging infrastructure 
and equipment. The improvements also 
address the new effl uent limits (mercury) 
and capacity bottlenecks.

For the liquid process, the improve-
ments include additional equaliza-
tion volume allowing the city to better 
handle peak fl ow events. A new 
pretreatment building provides fi ne 
screening, infl uent pumping, and grit 

removal, as well as new laboratory space 
and staff areas. New aeration basins with 
fi ne-bubble diffusers replace the previ-
ous aging, overloaded aeration basin. 
New primary and fi nal clarifi ers have 
been added, along with new equipment 
for existing clarifi ers. New chemical feed 
and storage facilities and four dual-media 
fi lters together address the phosphorus 
and mercury limits. A new UV disinfection 
system replaces the existing gas chlorine 
system.

The improvements also address 
biosolids. Improvements to the existing 
primary digester include a new heat-
ing system, new pumped mixing system, 
and a dual-membrane gas holder cover. 
A new, larger belt fi lter press improves 
sludge dewatering. A new covered sludge 
storage area allows the city better ability 
to store and manage biosolids on site. 

While a lot has changed in the City 
of Virginia since 1914, the location of 
the city’s wastewater treatment facility 
has remained. This posed challenges for 
constructing the new treatment compo-
nents, but has also provided opportunities 
to reuse existing infrastructure. An existing 
blower building was reused for chemical 
feed equipment, the existing fi lter founda-
tion was reused for the new dual-media 
fi lters, the previous chlorine contact tanks 
were reused for fi lter backwash/clear-
well storage, and the existing digestion 
facilities were brought up to current fi re 
code. Staging construction of all of these 
components, while also trying to reuse 
existing infrastructure, was a challenge. 
Construction has uncovered remnants 
from the earlier eras, and the site piping 
was a challenge to sort out. Through 
these challenges, the new pretreatment 
system, aeration basin, and fi nal clarifi er 
have been brought online recently.  

The Virginia WWTF is operated and 
managed by Michael Appelwick of North-
east Technical Service, Inc. (NTS). Mike 
currently is or has been responsible for the 
operation of numerous water and waste-
water treatment facilities in northeastern 
Minnesota. The mechanical WWTFs 
include Marble, Keewatin, Buhl, Mt. Iron, 
Keeewatin Taconite, United Taconite, 
Hibbing Taconite, Duluth North Shore 
Sanitary District, Pike Lake Sanitary Sewer 
Collection System and Little Falls located 
in central Minnesota. Stablization pond 

Multi d i sc ip l i ned
Nationally r ecogn i zed
Locally ded i ca ted

Madison             608 -251 -4843
Milwaukee       414 -271 -0771
Joliet             815 -744 -4200
www.strand.com

32 www.cswea.orgClick HERE to return to Table of ContentsCSWEA | Winter 2012

http://www.strand.com
http://www.cswea.org


systems include Biwabik, Mckinley, Iron 
Junction Caribou Highlands Lodge. 

In the late 1970s, 1980s and 1990s 
Mike worked with the EPA WWTF start-up 
and operator training program assisting 
communities and engineering consultants 
with new WWTF start-ups. Mechanical 
WWTFs included Marble, Keewatin, 
Chisholm, Buhl, Mt. Iron, Eveleth, Orr, 
Gilbert, Aurora and Hoyt Lakes. Stabi-
lization pond systems include Mckinley, 
Iron Junction, Chisholm, Cook, Big Fork 
and Kettle River. Mike also has experi-
ence with a wetland treatment system fol-
lowed by soil treatment at the Charles L. 
Sommers Wilderness Canoe Base in Ely 
and a Municipal Solid Waste leachate 
treatment system including stabilization 
ponds and spray irrigation with soil treat-
ment for the Northern St. Louis County 
Regional Landfi ll. He also operates the 
Virginia, Biwabik and Mckinley water 
treatment systems and has previously 
managed the Chisholm water treatment 
system. Mike was an active participant in 
the pilot plant studies evaluating mercury 
removal at the City of Virginia and Hib-
bing. Mike and other NTS were respon-
sible for the operation of the pilot plants 
and the data analysis. 

Like the City of Virginia, Mike’s career 
serves as a legacy of protecting Min-
nesota’s water resources. Mike entered 
the wastewater fi eld in 1972 through 
the wastewater treatment technology 
program at St. Cloud Technical College. 
He worked for the City of Duluth during 
summer breaks and upon completing his 
degree he worked for Black & Veatch on 
a pilot plant study evaluating removal of 
asbestos-like fi bers from Lake Superior 